PARTS BOOK ®
TEILEKATAROG
LIVRE DES PIECES

LIBRO DE REFEREMCIA DE PIEZAS

BAS-311EX

______ Electronic
Excellent
Economy

OIS LREFIVY (EbFwy )
PROGRAMMABLE ELECTRONIC PATTERN SEWER WITH CYLINDER BED
(FEED PARTS KIT)

N—=YTv I THRICELT

1. COFR. 1997F12RDF—5ICESVTHER LIZEDTT.
2. Bmld. PELUICEEEEINIBANBHOFT .
3. MR THIET 28R _ JTRLTBLET.

B =X
A1 EDF w PBEFR GHBBBER) .oovoveeeerrrvssvvnserseeeesessssssssssasssessessesenee 1
A2 ~ A3.EDF v FESR (BRI U 7B60X60MM) ..coeeeeeeeoecsrserssen 3~ 6
A4 ~ A5.iEDF v MR (BRI U T 130X60MM) .ovueeeeeereeennes 7~10
AB ~ A7.iEDFv MR (BRI 7220X60MM) .. 11 ~14

Note for using this part book

1. This book was prepared on information available in December 1997.
2. Parts are subject to changes in design without prior notice.

; N el
3. Parts supplied as complete assemblies are circled by dotted lineL. — .

Index
A1. Feed parts kit mechanism (Common pams) ............ccocoeeveenenn.... 1
A2 ~ A3. Feed parts kit mechanism (Sewing aarea "60X60mm") ............. 3~6
A4 ~ A5. Feed parts kit mechanism (Sewing aarea "130X60mm") ........... 7~10

A6 ~ A7. Feed parts kit mechanism (Sewing aarea "220X60mm") ........... 11~14



A1.%') ¥ v bBfR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement

/ Juego de pates de alimentador

e
-—
1
-—
1
-—

1-6

e R S e e e g vl

1-1

__,__l___________;_—__

151-V13-947



A1.3x2J % -y hEfR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement

/Juego de pates de alimentador

REF.NO. CODE |qQ'TY Erxdq NAME OF PARTS RV

<A > <Common parts >

1 545620001 1178734 FESEY) REMODELING PARTS SET

1-1 542768101 #4952 2AR WORK CLAMP ARM ASSY, AIR

1-1-1 542761000 1A F WORK CLAMP ARM

1-1-2 542764001 2|1AH Ty FLIS—F WORK CLAMP ARM LEVER, F

1-1-3 542769001 1| F4 T FLI/A—-RRA WORK CLAMP ARM LEVER, RR-A

1-1-4 542770001 HAHYITIFL/N—RLA WORK CLAMP ARM LEVER, RL-A

1-1-5 510058001 1FHToFLi-7 WORK CLAMP ARM LEVER SHAFT

1-1-6 521775001 1Y rH5-25% SET SCREW COLLAR ASSY

1-1-6-1 014680422 2|7F b A2T4377 K3 SET SCREW, SOCKET (CP) SM4.37

1-1-7 143591001 11252009 THRUST RING

1-1-8 048050342 1[hXx7E5 RETAINING RING, E5

1-1-9 014760622 1|7+ b 4x%T595 SET SCREW, SOCKET SM5.95

1-1-10 025040232 2|lES¥HExFa4 WASHER, PLAIN M 4

1-1-11 018400622 2|7+ HF I baxs BOLT, SOCKET M4X6

1-1-12 510379001 12V o494z CYLINDER SUPPORT

1-1-13 542878000 2|1T7 ) > 41518 AIR CYLINDER, 15-18

1-1-14 518415101 2(/N\=T731=4>Qsam5 HALF UNION, Q4M5

1-1-15 $03800001 2|7 LEXE S CLEVIS PIN

1-1-16 048040342 4(h X T7E4 RETAINING RING, E4

1-1-17 503801101 IPUPE VE S CYLINDER JOINT

1-1-18 110168001 2lan v ROLLER SHAFT

1-1-19 512004000 1J=pFupa LINEAR BUSH

1-1-20 011679312 T|F 22235765 SET SCREW, (FT) SM3.57

1-1-21 $41271000 2| T EMS ELBOW, M5

1-1-22 018501222 2|7+ HN h5X12 BOLT, SOCKET M5X12

1-2 542774101 LI VARE: & RV A Y-AXIS FEED BRACKET ASSY, V11

1-2-1 542816101 B\E RS Y-AXIS FEED BRACKET

1-2-2 510069101 2iYx 2P+ 1423 Y-AXIS FEED GUIDE ASSY

1-2-3 018680822 4|7+ K ka37X8 BOLT, SOCKET SM4.37X8

1-2-4 542778000 2|7o020-5 CROSS ROLLER

1-2-5 $42779001 A7 UF1X FEED BRACKET, X

1-3 062761412 2|+~ 120595-28X14 SCREW, PAN SM5.95-28X 14

1-4 025060132 2|1ES5¥H %2396 WAGSHER, PLAIN S 6

1-5 542801001 2|A BT 7 USE WORK CLAMP, SE

1-6 542787001 21XYIFP YIS A WORK CLAMP GUIDE BRACKET, A

1-7 542884001 UEREYLE R =T ET: WORK CLAMP GUIDE BRACKET, B

1-8 543677001 1 AHIPL 94014 WORK CLAMP SUPPORT PLATE

1-9 062670712 2|+~ 2357-40%7 SCREW, PAN SM3.57-40X7

1-10 062671212 4|+ ~2357-40X12 SCREW, PAN SM3.57-40X12

1-11 107038003 4145 %357 SCREW, FLAT SM3.57

1-12 510140109 UAEUE-E & PACYN Y-AXIS FEED BRACKET COVER, A

1-13 510141109 T|Yx o U1 5/5-8 Y-AXIS FEED BRACKET COVER, B

1-14 018680822 1|7+ %L ha37x8 BOLT, SOCKET SM4.37X8

1-15 106629002 2|2 A %437 SCREW, SM4.37

1-16 $42795101 0 5 gl a5 HOME POSITION DOG, X

1-17 062300412 2|+~ 103x4 SCREW, PAN M3X4

1-18 543192000 1WA ZE-4x73 PULSE MOTOR ASSY, X

1-19 543196000 TN ZE—2XN=-%2 PULSE MOTOR HARNESS, X

1-20 542789001 1 X84 3297-1)A311 X-TIMING PULLEY, A 311

1-21 014770622 2|7F b XX T6357 K3 SET SCREW, SOCKET (CP) SM6.35

151-V13-947



A2 .:£') ¥ v FE{R /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

<## 1T ') 760X60mm/Sewing area “60X60mm” >

151-V13-947




A2 3x') %y & /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

REF.NO. CODE Q'TY ExAA NAME OF PARTS RM
<#H I 760X60mm> <Sewing area "60X60mm” >
2 544810009 1|#7 1%V +60X60 FEED PARTS KIT, 60X60
2-1 518676001 2|4 WORK CLAMP, L
2-2 025680232 2|ESHHrF1H437 WASHER, PLAIN M 4.37
2-3 153403002 2|F I Fa37X7 BOLT, SM4.37X7
2-4 S$10065001 211 F X A1 % POSITIONING PLATE
2-5 062680512 2|+~ 3437-80X5 SCREW, PAN SM4.37-40X5
2-6 004400814 8|+%514x8 SCREW, FLAT M4X8
2-7 S44568000 1 xtoUso94x X-FEED SHAFT SUPPORT
2-8 $31664001 1xt2 US4 X-FEED SHAFT
2-9 014680622 2|7PF b AZTL37HESR SET SCREW, SOCKET (CP) SM4.37
2-10 018501022 2|7+ HF I b5XI10 BOLT, SOCKET M5X10
2-11 025050232 2|l HRxFaYs WASHER, PLAIN M 5
2-53 S42753001 HEIAVE S ¥ D E e AUXILIARY PLATE, 311
2-54 106629002 6| AxTa37 SCREW, SM4.37
2-55 $42875000 1XF2UH1HIN—L X-AXIS FEED BRACKET COVER, L
2-56 542876000 1 [ X2 ) &1 H/X=R X-AXIS FEED BRACKET COVER, R
2-57 542877001 2|hi8=2Ax— COVERSPACER
2-58 106629002 4| X 22437 SCREW, SM4.37
2-59 S45621009 L VAN PACHT BED COVER, L
2-60 018082022 4|7+ F I b 8X20 BOLT, SOCKET M8X20
2-61 S$45622009 1|~y KhIN=R BED COVER, R
2-62 018082022 4|7+ F I b 8X20 BOLT, SOCKET M8X20
2-63 545623001 1XT=U &1 AN~ SPACER
2-64 545624009 I EE & VASH CREVICE COVER
2-65 062670612 1|#~23357-40X6 SCREW, PAN SM3.57-40X6
2-67 S$46313001 1|3 s~IL—s LABEL, SPEC. SMALL
151-V13-947



A3 .3E') ¥ v b BIR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

<#H T ! 760X60mm/Sewing area "60X60mm” >

2-23—?

2-24—p@

2-22

151-V13-947




A3 .xE') ¥ v b EfR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

REF.NO. CODE Q'TY ErAq NAME OF PARTS
<#EH T ) 760X60mm> <Sewing area "60X60mm” >
2-12 510091101 PAAURE G5 - R b d AUXILIARY PLATE SUPPORT
2-13 062680812 2|7 ~1437-40X8 SCREW, PAN SM4.37-40X8
2-14 $02444101 HEPERER A # 1 SUPPORT PLATE GUIDE, R
2-15 502873001 HEMEEER & &l SUPPORT PLATE GUIDE, L
2-16 062761012 4|+ ~2595-28X10 SCREW, PAN SM5.95-28X 10
2-17 542817001 T[XXWZAE=2 UV 14 X-PULSE MOTOR SETTING PLATE
2-18 018501222 3|7+ EN b5X12 BOLT, SOCKET M5X12
2-19 028050242 3|1 xHYH 25 WAGSHER, SPRING 2-5
2-20 025050232 3[EZHHRFaIS WASHER, PLAIN M 5
2-21 018503536 1|7+ # k5X35 BOLT, SOCKET M5X35
2-22 542788000 21U=F7H41 F3n LINER GUIDE, 311
2-23 018401636 | 11|7+HJ baxi6 BOLT, SOCKET M4X16
2-24 028040246 | 11|/524 4 %24 WASHER, SPRING 2-4
2-25 542790000 TIX& A 229~ kA3 X-TIMING BELT, A 311
2-26 542791001 1|Xx213>57—1B311 X-TIMING PULLEY, B 311
2-27 014770622 2|7PF b AFT6357 K3 SET SCREW, SOCKET (CP) SM6.35
2-28 542792001 1|X8q13 =y X-TIMING PULLEY SHAFT
2-29 527844101 1N&13297-1aA TIMING PULLEY, A
2-30 014770622 2(7F P AF U635 K3 SET SCREW, SOCKET (CP) SM6.35
2-31 070688850 2|2 < 277 r688ZZNR BALL BEARING, 688ZZNR
2-32 048060342 1| r 2 7E6 RETAINING RING, E6
2-33 510133000 1[x7-U4 18 X-PULLEY BASE, B
2-34 510134001 1|Xx7=0U< 98 X-PULLEY SHAFT, B
2-35 510087101 1Na13297-Us TIMING PULLEY, B
2-36 014400522 2|7+ 7K 245 SET SCREW, SOCKET (CP) M4X5
2-37 048160242 2(rA77FArCI6 RETAINING RING, C16
2-38 530138001 PRl Eow AV X' MICRO BEARING, 8
2-39 048060342 2|+ X7E6 RETAINING RING, E6
2-40 025050232 4les¥HxFays WASHER, PLAIN M 5
2-41 018502522 47 +H I b 5X25 BOLT, SOCKET M5X25
2-42 018503536 1|7+ # L b 5X35 BOLT, SOCKET M5X35
2-43 542793000 1|21 3227~ FB311 X-TIMING BELT, B 311
2-44 510078001 2|TNIW bk AN—H TIMING BELT SPACER
2-45 510079101 1|~ bR 4 VELT HOLDER
2-46 018680822 2|7 F#IL h437X8 BOLT, SOCKET SM4.37X8
2-47 542775001 TIXYZ 7 U S hR—L X-Y FEED BRACKET COVER, L
2-48 106629002 4|2 A2¥837 SCREW, SM4.37
2-49 542776001 LPAE R AVE & & FACH:! X-Y FEED BRACKET COVER, R
2-50 106629002 41222437 SCREW, SM4.37
2-51 510352101 B PR E PEE S SCREW
2-52 518686001 HEFVEE T FEED PLATE, B
2-66 018400822 4|7+ # I b axs BOLT, SOCKET M4X8

151-V13-947



A4 3£ % hBR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/ Juego de pates de alimentador

<#% 1 ') 7130X60mm/Sewing area “"130X60mm” >

3-56

151-V13-947




A4 . x') % v hBAfR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement

/Juego de pates de alimentador

REF.NO. CODE Q'TY = £ NAME OF PARTS
<#EH T U 7130X60mm> <Sewing area "130X60mm” >
3 544808009 172U %Y k130X60 FEED PARTS KIT, 130X60
3-1 S42772001 1311+ 4 IR WORK CLAMP, R 311
3-2 $42773001 T34 xL WORK CLAMP, L 311
3-3 025680232 2|ESHYHExFama37 WASHER, PLAIN M 4.37
3-4 153403002 2|H I b 43TXT BOLT, SM4.37X7
3-5 510065001 2|1 1FX A% POSITIONING PLATE
3-6 062680512 2|F~2437-80X5 SCREW, PAN SM4.37-40X5
3-7 004400814 8|+#>04axs SCREW, FLAT M4X8
3-8 542780000 13 1IXF 2 VS ov94T X-FEED SHAFT SUPPORT, 311
3-9 542781001 I EAR & RV 2 ) X-AXIS FEED SHAFT, 311
3-10 014680622 2(|PH b A2TA37 K3 SET SCREW, SOCKET (CP) SM4.37
3-11 018501022 2|7 FHEI F5X10 BOLT, SOCKET M5X10
3-12 025050232 2(ES>¥HxFays WASHER, PLAIN M 5
3-54 542753001 L EARAVE &5 B AUXILIARY PLATE, 311
3-55 106629002 6| x%xTa37 SCREW, SM4.37
3-56 S42875000 1[XF 7 )F1H18=-L X-AXIS FEED BRACKET COVER, L
3-57 $42876000 1|X# 7 Us1H18=R X-AXIS FEED BRACKET COVER, R
3-58 542877001 2|h 8= AN = COVER SPACER
3-59 106629002 4124323837 SCREW, SM4.37
3-60 545621009 1<y EHN—L BED COVER, L
3-61 018082022 4|7+ £ )L b 8X20 BOLT, SOCKET M8X20
3-62 545622009 1[NV FAHIN=R BED COVER, R
3-63 018082022 4|7+ H I h8X20 BOLT, SOCKET M8X20
3-64 545623001 1XT-Ud1ran—4% SPACER
3-65 545624009 1| 2FwHIN- CREVICE COVER
3-66 062670612 1|+~ 2357-40%6 SCREW, PAN SM3.57-40X6
3-68 546314001 1oamomsxib—-m LABEL, SPEC. MIDDLE

151-V13-947




A5 3£') ¥ v b B{&R /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

<#3 T ) 7130X60mm/ Sewing area “130X60mm” >

151-V13-947




A5 .3&2') % v bRk /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

REF.NO. CODE Q'TY Bl NAME OF PARTS RM
<X T 7130X60mm> <Sewing area “130X60mm"” >
3-13 510091101 PARVEE-§ DS 55 AUXILIARY PLATE SUPPORT
3-14 062680812 2|+~ 1437-40X8 SCREW, PAN SM4.37-40X8
3-15 502444101 1NFYa1444IR SUPPORT PLATE GUIDE, R
3-16 502873001 1|#&¥31844IL SUPPORT PLATE GUIDE, L
3-17 062761012 4|7+ ~3595-28X10 SCREW, PAN SM5.95-28X10
3-18 542817001 TIXISWZE—-2 FY Y a4 X-PULSE MOTOR SETTING PLATE
3-19 018501222 3|7 F KL F5X12 BOLT, SOCKET M5X12
3-20 028050242 3|/ xHFHz25 WASHER, SPRING 2-5
3-21 025050232 3leZ¥HzFays WASHER, PLAIN M 5
3-22 018503536 1|7+ HI b5X35 BOLT, SOCKET M5X35
3-23 542788000 2|U=F7HA F3n LINER GUIDE, 311
3-24 018401636 | 11|7+#J ax16 BOLT, SOCKET M4X16
3-25 028040246 | 11|32 4 #H %24 WASHER, SPRING 2-4
3-26 542790000 1IX& 1229~ ba3N X-TIMING BELT, A 311
3-27 542791001 1Xq24 3297 =1)B311 X-TIMING PULLEY, B 311
3-28 014770622 2|7F P ART6357F 3 SET SCREW, SOCKET (CP) SM6.35
3-29 542792001 1[Xg13297F=-uv2 X-TIMING PULLEY SHAFT
3-30 527844101 1121397 -UA TIMING PULLEY, A
3-31 014770622 2|7 b XAXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
3-32 070688850 2|27 7% r688ZZNR BALL BEARING, 688ZZNR
3-33 048060342 1|+ X7E6 RETAINING RING, E6
3-34 510133000 1IX7=U4&18 X-PULLEY BASE, B
3-35 510134001 1|X7F—-U 48 X-PULLEY SHAFT, B
3-36 510087101 1(213297-UB TIMING PULLEY, B
3-37 014400522 2|7+ 2K 2ax5 SET SCREW, SOCKET (CP) M4X5
3-38 048160242 2| X7 7FIHC16 RETAINING RING, C16
3-39 530138001 2|71 o70O~XTY Y8 MICRO BEARING, 8
3-40 048060342 2| b X TJE6 RETAINING RING, E6
3-41 025050232 4le>HHxFays WASHER, PLAIN M 5
3-42 018502522 4|7+ H I b 5X25 BOLT, SOCKET M5X25
3-43 018503536 1|7+ b 5x35 BOLT, SOCKET M5X35
3-44 542793000 1|X2 1 3> ~Jb FB311 X-TIMING BELT,B 311
3-45 510078001 2({TARIL p ZAR—4 TIMING BELT SPACER
3-46 510079101 T[N bFILE VELT HOLDER
3-47 018680822 2|7+ FI Fa37x8 BOLT, SOCKET SM4.37X8
3-48 S42775001 T|IXYF 7 U g1 Hh8—L X-Y FEED BRACKET COVER, L
3-49 106629002 4| 4224837 SCREW, SM4.37
3-50 542776001 1IXYF 7 S 1 HIN—R X-Y FEED BRACKET COVER, R
3-51 106629002 412 A %437 SCREW, SM4.37
3-52 510352101 Ak UE & % & 37 SCREW
3-53 542797001 1470153118 FEED PLATE, 3118
3-67 018400822 4|7 FFI k4xs BOLT, SOCKET M4X8
151-V13-947

10



A6 .3E!) ¥ v bR /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement

/ Juego de pates de alimentador

<#2 1 ') 7220X60mm/Sewing area “220X60mm” >

§-4-60

4-61

4-59 F—a-74

4-8

4-62

11

151-V13-947




A6 .1£') % v hBAfR/Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

REF.NO. CODE QY EAq NAME OF PARTS RM|
<#EHI ! 7220X60mm> <Sewing area "220X60mm"” >
4 S44809009 142U %Y k220X60 FEED PARTS KIT, 220X60
4-1 544614001 11311LF % TR WORK CLAMP, R311L
4-2 544613001 1311LF 4 TL WORK CLAMP, L311L
4-3 025680232 2|lES¥H2F1437 WASHER, PLAIN M 4.37
4-4 153403002 2|H I +437X7 BOLT, SM4.37X7
4-5 $10065001 21 FF¥A14 POSITIONING PLATE
4-6 062680512 2|7+~ 10437-40X5 SCREW, PAN SM4.37-40X5
4-7 004400814 8| +% 5 204x8 SCREW, FLAT M4X8
4-8 S44615000 13t o944x X-FEED SHAFT SUPPORT, 311L
4-9 544616001 1B311IXF2US s X-AXIS FEED SHAFT, 311L
4-10 014760622 2|7F b AFT595 SET SCREW, SOCKET SM5.95
4-11 018501022 2|7 +HEI F5X10 BOLT, SOCKET M5X10
4-12 025050232 2|ESH¥H2FaYs WASHER, PLAINM 5
4-59 $44612001 HERRIPAVE G F: 2= E - AUXILIARY PLATE, 311L
4-60 106629002 8> x %437 SCREW, SM4.37
4-61 544604000 2IXF 7 VS A His— X-AXIS FEED BRACKET COVER
4-62 106629002 413 2 %437 SCREW, SM4.37
4-63 544626009 1|~ F311L-L BED, 311 L-L
4-64 018082022 4|7+ K k8x20 BOLT, SOCKET M8X20
4-65 544605009 1|~y F311LR BED, 311 L-R
4-66 018082022 4|7+ F I b 8X20 BOLT, SOCKET M8X20
4-67 544606001 1 XT=U& 12— SPACER
4-68 018501622 417+ FI b 5X16 BOLT, SOCKET M5X16
4-69 S44610001 1WYANR—H1KF142L GUIDE PLATE, L
4-70 062400812 2(F~34x8 SCREW, PAN M4X8
4-71 544611001 1|YhR—H1 K1 4R GUIDE PLATE, R
4-72 106629002 2|2 A %437 SCREW, SM4.37
4-73 544387009 1|~y RAHIN=LR BED COVER, LR
4-74 106629002 2|2 A%T437 SCREW, SM4.37
4-75 544607001 2177 V41 hNR—HHT FEED BRACKET COVER SUPPORT
4-76 062761012 4|+ ~2595-28X10 SCREW, PAN SM5.95-28X10
4-77 150332001 1|73 AFS1/8=NO.2 DRIVER, NO.2
4-78 546315001 1oyams~—-L LABEL, SPEC. LARGE
151-V13-947

12




A7 .3E!) % v b Bk /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement

/ Juego de pates de alimentador

<48/ 1) 7220X60mm/Sewing area “220X60mm"” >

13

151-V13-947




A7 & & v FBMR /Feed parts kit mechanism / Transportteilesatz / Kit d’ entrainement
/Juego de pates de alimentador

REF.NO. CODE Q'TY E Ao NAME OF PARTS R
<HHI!U7220X60mm> <Sewing area “220X60mm"” >
4-13 510091101 VIRUEEE R AUXILIARY PLATE SUPPORT
4-14 062680812 2 |#~ 2437-40X8 SCREW, PAN SM4.37-40X8
4-15 S44618001 UAVEEE PEEE & T I AUXILIARY PLATE SUPPORT, R
4-16 544757001 HEPERE L2 54V SUPPORT PLATE GUIDE, M
4-17 S44617001 LAVEEE 2 Fe 52 41 AUXILIARY PLATE SUPPORT, L
4-18 062761012 414 ~'2595-28X10 SCREW, PAN SM5.95-28X10
4-19 062680812 2|+~ 20437-50X8 SCREW, PAN SM4.37-40X8
4-20 018401222 4|7+ FIL kax12 BOLT, SOCKET M4Xx12
4-21 028040242 412 H %24 WASHER, SPRING 2-4
4-22 025040232 lESHHxFarhy WASHER, PLAIN M 4
4-23 544623000 20/U=74H1 F311L LINER GUIDE, 311L
4-24 018401636 | 11|7+#. b ax1g BOLT, SOCKET M4X 16
4-25 028040246 | 11(/$24¥#H22.2 WASHER, SPRING 2-4
4-26 544456000 1|X2 1 329~ ka326 X-TIMING BELT, A 326
4-27 544457000 1X7-141L X-PULLEY BRACKET, L
4-28 048160242 2| XTPF3C6 RETAINING RING, C16
4-29 018501622 4|7+ b5X16 BOLT, SOCKET M5X16
4-30 025050232 AleSH¥HxFams WASHER, PLAIN M 5
4-31 018501422 2|7+ HI k5x14 BOLT, SOCKET M5X14
4-32 S44458001 T|x813297—1B326 X-TIMING PULLEY, B 326
4-33 014770622 2|7F X2 TU6354 K3 SET SCREW, SOCKET (CP) SM6.35
4-34 S44459001 1Xg13297—-yvs X-TIMING PULLEY SHAFT
4-35 517885101 War3o97-1np TIMING PULLEY, A
4-36 014770622 2[P+ b ARU6354 %3 SET SCREW, SOCKET (CP) SM6.35
4-37 530138001 2lv1oaxFIyL4g MICRO BEARING, 8
4-38 048060342 1|k XxTE6 RETAINING RING, E6
4-39 517886100 1|XF=U 4 1R X-PULLEY BRACKET, R
4-40 517887001 1[x7-U R X-PULLEY SHAFT, R
4-41 517888001 18132297 =1B TIMING PULLEY, B
4-42 014710522 2(PHhARTAT60 K3 SET SCREW, SOCKET (CP) SM4.76
4-43 048160242 2(FXTT7F+3%C16 RETAINING RING, C16
4-44 530138001 2|v1oa~x7)Lgg MICRO BEARING, 8
4-45 048060342 2| b X7E6 RETAINING RING, E6
4-46 025050232 4leEZH¥HxFays WASHER, PLAIN M 5
4-47 018501622 417 FFI b 5x16 BOLT, SOCKET M5X16
4-48 018501622 1|7+ % b5X16 BOLT, SOCKET M5X16
4-49 544624000 1IX& 1 3> %~ fB31Y X-TIMING BELT, B311L
4-50 510078001 2{TAI b AN —4 TIMING BELT SPACER
4-51 $17890001 NEVI N FI§ BELT HOLDER
4-52 018680822 2|7+ FI ka37x8 BOLT, SOCKET SM4.37X8
4-53 544619001 TIXYA T U & 15— X-Y FEED BRACKET COVER, L
4-54 107272002 41435 %437 SCREW, FLAT SM4.37
4-55 S44620001 1XYF 7 U1 Hh8=R X-Y FEED BRACKET COVER, R
4-56 107272002 41452837 SCREW, FLAT SM4.37
4-57 510352101 LA EE P § SCREW
4-58 544622001 HERFLEEEIET: FEED PLATE, B 311L
151-V13-947

14




i 7
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

ISY-TEHnStt
BROTHER INDUSTRIES,LTD.
T467 BEEMHREXAFE1THI1&E1S TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en Japén

/7 151-V13 ~
. S98V13-001

\ ./
\_1997.12. HD)
o



